ITEM PART #
1 NA

2 3800-8433
3 NA

4 L7822-2019
5 08010226
6 HB256-4509
7 HB256-9419
8 00801-1337
9 2012
10 00801-0198

16 L782:
a7 00801-1566
19 H8256-9239
20 H8256-4519
21 74460-2249
22 H8256-2459
23 H8256-2469
24 00801-1518
25 73610-2689
26 L6345-2289
27 L6345-2579
28 L6345-2589

29 H8256-2169
30 H8256-2069

DESCRIPTION

BODY

REAR BUMPER

#8 x 3/4" SCREW

FRONT MODULE

CAP NUT .437 - BLACK
FRONT AXLE

STEERING LINKAGE ASSM
1/4" FLAT WASHER

#7 MTR/GB ASSM 19T
M3-5 X 32MM NYLOK SCREW
M3-5 X 32 MM SLOT ROUND
SCREW

#7 MTR-PINION 19T

#7 GEARBOX 19T BLK
FOOTBOARD ASSM
FOOTSWITCH

SHIFTER ASSM

REAR AXLE

DRIVER (10 RIB)

WHEEL, FRONT

WHEEL, REAR

LARGE PW EMBLEM
BUSHING .437 LONG

RIM, REAR

RIM, FRONT

HUBCAP

EXHAUST PIPE, RIGHT
EXHAUST PIPE, LEFT
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L7822
NASCAR Jeff Gordon
12V Advanced Series
Age Range: 3and up
leight Limit: 651bs.
Surfaces: Grass/Asphalt/Hard
[Speed 25 Forward/Reverse
5.0 Forward
Colors: Blue body/black interior
intro: 2007
[Suggested Retail: ~ $199.99
[Box Dimensions:  17.88" x 28.375" x 51", 49 Ibs.
arranty: One Year Vehicle
Six Months Battery
ITEM PART # DESCRIPTION Qry
31 3800-8419 HOOD 1
32 L7822-9075 CAB W/WINDSHIELD 1
36 H8256-9309 SEAT 1
37 L6345-2269 REAR SPOILER 1
39 3800-8340 FRONT BUMPER 1
40 0912-8001 #8 X 3/4" SCREW 6
41 00905-0116 3/8"-16 LOCK NUT 2
42 00801-1567 WRENCH 9/16" 1
43 3800-7802 STEERING WHEEL ASSEMBLY 1
48 H8256-4239 STEERING COLUMN 1
49 00801-0638 12V BATTERY 1
50 00801-1480 12V FUSED CHARGER 1
Parts Not Shown
H8256-9799 WIRING HARNESS - TYPE 12V 1
N/A #8 X .625 PH PLAS SCREW 4
N/A #8 X .750 SCREW 2
N/A #12 x 1.25" SCREW 2
N/A #8 X 0.750 PH PLAS SCREW 6
L7822-2279 WIRE COVER 1
L7822-0300 LABEL SHEET 1
L7822-0920 INSTRUCTION MANUAL 1
3800-8405 HARDWARE BAG 1
3800-8416 PARTS BAG 1
3800-7809 BATTERY RETAINER 1
N/A #6 x 1" SCREW 1
00801-0923 SWITCH CONTROL 1

[SHIFTER)(ROCKER TYPE|
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